PORTABLE TRAFFIC
SECURITY GATE
ASSEMBLY INSTRUCTIONS

P601 SECURITY GATE
General Instructions

1. . the packing list. First check the number of packages received and then
check the contents of each package.
2. Check material received for damage. [f damage has occurred, secure o “damage notation” from the carrier.

3. Identify each part as it is unpacked and put like parts together as close as possible to the yworking area

iHlallowell

DIV.LIST INDUSTRIES INC.

2823 W. Orange Ave Ph (866) 566-0500
Apopka, FL 32703 Fax (407) 464-3610

INSTRUCTION PKP601-1




PORTABLE TRAFFIC
SECURITY GATE
ASSENMBLY INSTRUCTIONS

( PACKAGE CONTENTS )
QUANTITY PER WIDTH
REF. NO. DESCRIPTION PART # o292 1518
x@ TUBULAR BRACE P141 L |5 |6 |1
x@ CARRIAGE CHANNEL A3 1 1 1 1
X@ CARRIAGE CHANNEL AL 1 1 1 1
X@ CARRIAGE CHANNEL A1 1 2 13 |4
X® CARRIAGE CHANNEL A2 1 1 1 1 <>< <><> ><> ><><><><‘
XX@ HINGE PIN P145 313 |31|3
xx@ 7/16" 0D SPACER P155 L |5 |6 |1
><>< 5/16-13 x 13/4" BOLT P512 L | 5|6 [T
XX® 5/16-13 HEX CAP NUT P514 L |56 |1
XX 1/2-13 x 3/4 HEX BOLT P513 L | 5] 6|7
xx(11) | CASTER Pst | 8 | 10| 12| 14 m M& ><2‘<;>— g; <
xx@ 7/8" OD CASTER SPACER | P156 8 | 10] 12| 1& \
xx@ 1/2" LOCK WASHER P517 12115 18] 2 ]-“-E\E__I ;
xx@ 1/2-13 HEX NUT P515 8 | 10] 12| 1& i
xx@ RUBBER BUMPER P152 8 |8 |8 |8
xx 1/4-20 x 1" RD HEAD MS P508 8 |8 |8 |8
xx@ 1/4-20 HEX NUT N107 g8 |8 |8 |8 MODEL NO. OPENING SIZE
xx 1/4 EXT. STAR WASHER w109 8 8 8 8 P601-6 3'-6" TO 6" 0"
0 CYLINDER LOCK P167 x | x | x| x P601-9 6'-0" 70 9'-0"
0 LEAD FLOOR ANCHOR P521 2 2 2 2 P601-12 7"-0" TO 12'-0"
0@ ANCHOR SCREW P510 2 12|22 P601-15 11'-0” T0 15°-0"
@ _ - - -1 -1- P601-18 13'-0" TO 18'-0"
- /
NOTE: OPTIONAL ITEMS
x SHIPS IN BOX #2 o CYLINDER LOCK CAN BE KEYED ALIKE, CUSTOMER TO SPECIFY.
xx SHIPS IN BOX #1LOCATED INSIDE BOX #2 o TO BE INSTALLED BY CUSTOMER.

TWO-YEAR WARRANTY

HALLOWELL SECURITY GATES ARE COVERED AGAINST ALL DEFECTS IN MATERIALS AND WORKMANSHIP EXCLUDING FINISH, DAMAGE RESULTING
FROM DELIBERATE DESTRUCTION AND VANDALISM FOR A PERIOD OF TWO YEARS.

l=lallowell

DIV, LIST INDUSTRIES INC.

INSTRUCTION PKP601-2




SECURITY GATE ASSEMBLY INSTRUCTIONS
/] |

®

(A) UNIT
RETAINER
CHANNEL

®

P152 RUBBER

BUMPERS (&)
] [ O o [e] |
\ 5 [V In'\\ 9]
(C) FEMALE j (B) MALE —] CARRIAGE J ——I L_ 9" L (D) FLOOR
LOCK CHANNEL LOCK CHANNEL CHANNEL (TYP) LOCATION OF 2%” ™ TYP ANCHOR BRKT
OPTIONAL FLOOR
OPERATING INSTRUCTIONS ~ FRONT VIEW  pesons vmca END VIEW
FOR PRESSURE LOCK SYSTEMS AT BOTH ENDS

1 RAISE UNIT RETAINER CHANNEL [A) TO VERTICAL POSITION & SECURE.
2 EXTEND GATE UNTIL RUBBER BUMPERS TOUCH THE WALLS.

3 LOWER THE MALE LOCK CHANNEL (B) (WITH PIN) UNTIL IT RESTS ON CARRIAGE

CHANNELS WITHIN GUIDES AND LOCKING BRACKET. CARRIAGE CHANNEL LOCATIONS
L LOWER FEMALE LOCK CHANNEL (C) (WITH ADJUSTMENT HOLES) UNTIL IT RESTS
WITHIN MALE LOCK CHANNEL. DO NOT ENGAGE A HOLE IN FEMALE LOCK CHANNEL.

5 RAISE BOTH CHANNELS (BEING CAREFUL TO AVOID PINCHING HANDS] UNTIL PIN STEP 1 AZ@
ENGAGES THE HOLE IMMEDIATELY TO THE RIGHT OF PIN. APPLYING MODERATE
PRESSURE, PUSH BOTH CHANNELS DOWN UNTIL THEY REST WITHIN GUIDES AND
LOCKING BRACKET. PADLOCK IN POSITION.
CARRIAGE CHANNEL SELECTION GUIDE
MODEL AMOUNT OF | END VIEW OF GATE BODY
SIZE CHANNELS | SHOWING THEIR PLACEMENT ILLUSTRATION TYPICAL RETAINER CHANNEL
PE01-6 FOR P601-6/9 ONLY HOLD-UP CLIP
e T0 61 L A2 Al AL A3
P601-9
6010 90" L AOAM A A3
P6OI-12
0" To 1207 5 AOAM M MM
P601-15 A\ WARNNG AN
(110" T0 15'-0") b VAN Y. S, | N | . USE CAUTION WHEN
TRANSPORTING GATE
P601-18 :
(130" 0 18-0°)
A. PLACE GATE BODY ON WORK SURFACE SO THAT SINGLE

WIRE HOLD-UP CLIP FOR UNIT RETAINER CHANNEL IS UP.

B. USING CARRIAGE CHANNEL SELECTION GUIDE, SELECT
CARRIAGE CHANNELS & ATTACH TO GATE BODY AS SHOWN
FOR GATE SIZE ORDERED.

I=lallowell

DIV. LIST INDUSTRIES INC.

INSTRUCTION PKP601-3




SECURITY GATE ASSEMBLY INSTRUCTIONS

PSTTWASHER B P515 HEX NUT

e
STEP 2 A /?/\\ gy ATTACH THE
- \ - \ CARRIAGE CHANNELS
/® v v PIL1 TUBULAR
Pt P156 CASTER SPACER BRACE BOLT THE CARRIAGE CHANNELS TO THE GATE
CASTER L BODY WITH $1/2-13 x 3/4" HEX BOLTS AND
o LOCK WASHER. ATTACH CASTERS & TUBULAR
BRACE TO THE CARRIAGE CHANNELS
PICKET CHANNEL
® ® P o1 \
e \ 1 \
g Nk w VERY IMPORTANT NOTE:
P53 BOLT 65@/ P17 WASHER TG L ALL CARRIAGE CHANNELS
N S MUST BE 90° TO THE GATE
& /\\ i BODY BEFORE TIGHTENING.
J
\/ e
@ﬂ“ v A
\/ - A1- Ak CARRAIGE CHANNEL
STEP 3 BRACE UPRIGHT STEP 4 ATTACH UNIT RETAINER
- AND LOCK CHANNELS
(0 # psteapn
s 2 -
S~
512 BOLT N  INSTALL FEMALE LOCK CHANNEL ON LEFT
~ 3 PSS 47/16" HAND SIDE SO THAT HOLE WILL BE DOWN
e 0D, SPACER WHEN IN LOCKED POSITION,
PILS
o | HINGE PIN D. NSTALL FOUR RUBBER BUMPERS ON EACH
e L SIDE OF GATE WITH A 91/4"-20 PHILLIPS
SET GATE ON FLOOR IN UPRIGHT POSITION AND EXTEND RETAINER CHANNEL BY ISERTING HINGE PIN INTO LARGE HOLE OF RUBBER BUMPER,
GATE TO ENABLE PLACEMENT OF #7/16 0.0, SPACER UNTIL THREAD EXTENDS OUT OF OPPOSITE
BETWEEN PICKET CHANNELS. HOLDING THE SPACER IN B. FACING LOCK SIDE OF GATE, ATTACH MALE END. SELECT PROPER HOLES 9" FROM
PLACE, THREAD TUBULAR BRACE, PICKET CHANNELS, AND CHANNEL ON RIGHT HAND SIDE SO THAT CENTERLINE (SEE GATE END VIEW ABOVE)
SPACER WITH #5/16 x 1-3/4" HEX HEAD CAP BOLT AND PIN WILL POINT UPWARDS WHEN T IS IN OF LOCKING CHANNELS & HOLE IN BUMPER
SECURE WITH 95/16" CAP NUT. LOCKED POSITION. MOUNT. SECURE BUMPERS WITH 91/4" NUT.
STEP 5 (OPTIONAL) STEP 6 (IF OPTIONAL)
INSTALL FLOOR ANCHORS BUMPER P152 ANCHOR
BRACKET
P34 N
DRILL 97/8 HOLE 1-1/4" DEEP IN CONCRETE @ ~
FLOOR, 2-3/4" AWAY FROM WALL AND SET INSTALL
ANCHOR. THREAD 1/2" TRUSS HEAD MACHINE ANCHOR A IALL
SCREW INTO EACH ANCHOR, TURNNG UNTIL | £AD FLOOR <CREW CYLINDER
TOP OF BOLT IS FLUSH TO FINISH FLOOR. ANCHOR P521 P510 @ LOCK
| LOCK
HALLOWELL MAKES EVERY EFFORT TO ENSURE THAT ALL UNITS SHIP COMPLETE. HOWEVER, SHOULD E NOTE:
YOUR UNIT CONTAIN MISSING OR DAMAGED ; EXPLODED VIEW
PARTS, REPLACEMENTS MAY BE OBTAINED FROM HALLOWELL. TO OBTAIN PARTS, { ESE’I‘("E%[PBLS'PT?[EE N
FOLLOW THESE INSTRUCTIONS. '

PLEASE PROVIDE THE FOLLOW INFORMATION:

MODEL NUMBER PURCHASE DATE
DESCRIPTION OF PART(S) NEEDED & PART COMPANY NAME & CONTACT PERSON

NUMBER(S) AS SHOWN IN PARTS LIST
COLOR WHERE THE PRODUCT WAS PURCHASED FROM

IF REQUESTING PARTS BY TELEPHONE, ASK FOR CUSTOMER SERVICE & PROVIDE THE ABOVE INFORMATION.

I=lallowell

DIV. LIST INDUSTRIES INC.

INSTRUCTION PKP601-4






